DG-924AVT Keyang part no




Quantity

No|Part number Description .
/unit
33| 3140993 |GEAR COVER ASS'Y 1
2043391 |GEAR COVER 1
2417084 |BALL BEARING(608ZZ C3) 1
3109090 |PACKING GLAND UNIT 1
38| 2024569 |[GEAR 1
42| 2412378 |O-RING(A) 1
45( 2023153 |SPINDLE 1
46| 2110251 |FRINGER 1
3109085 |PACKING GLAND ASS'Y 1
40| 2412041 |RETAINING RING(D40,HOLE) 1
41 2417257 |BALL BEARING(6203DD C3) 1
44 2045141 |PACKING GLAND 1
3050333 |SCREW KIT ASS'Y 1
5 2400008 [+,- PAN HD T/T-B(M4*16) 5
7 2400009 |+,- PAN HD T/T-B(M4*50) 2
12| 2405407 |+PAN HD T/T-S(M5*33) 8
16| 2400007 [+,- PAN HD T/T-B(M4*12) 2
21 2405242 |+PAN HD TAP S & SW(M5*75) 2
29| 2405408 [+PAN HD M/C T/T-S(M5*14) 6
32| 2403042 |HEX NUT(M10*1,3%) 1
1 3111422 (CORD ASS'Y 1
2 [ 2070309 |CORD ARMOR(ID10) 1
3| 2008503 |TRIGGER SWITCH 1
4 | 2052312 |CORD CLIP 1
6 2140840 |HANDLE(B) 1
8 | 2140839 |HANDLE(A) 1
9 2135080 (HANDLE LOCK BUTTON 1
10| 2411892 |SPRING 1
11 2007207 (CONTROLLER ASS'Y 1




13| 2140638 |SUPPORT AVT 1
14| 2140637 |HOUSING DAMPER ASSY 1
15( 2141157 [HOUSING 1
17| 2100016 |BRUSH CAP 2
18 2011314 [(CARBON BRUSH 1
18| 2011315 |CARBON BRUSH 1
19 3149176 |[BRUSH HOLDER ASS'Y 2
20| 3024917 |STATOR ASS'Y 1
22| 2070040 |O-RING(P32) 1
23| 2130915 |FAN GUIDE 1
24| 2072318 |[RUBBER PACKING 1
25| 2417199 |BALL BEARING(6000UU C2) 1
26| 2130916 |DUST COVER(B) 1
27| 3004922 |ARMATURE ASS'Y 1
28| 2040507 |BEARING COVER 1
30| 2417200 |BALL BEARING(6300DD C2) 1
31| 2024570 |PINION 1
34| 2165002 |CAP 1
35| 2411755 |LOCK SPRING 1
36| 2033319 |LOCK PIN 1
37| 2412381 |O-RING(B) 1
39| 2201427 |WHEEL WASHER 1
43( 3101849 |WHEEL GUARD ASS'Y 1
47| 2036718 |WHEEL NUT 1
48| 7700143 |NAME PLATE 1
49( 7737879 |BRAND NAME LABEL 2
STANDARD ASSESSORIES
2061512 |WRENCH 1
3149145 |SIDE HANDLE ASS'Y 1

7749052

INSTRUCTION MANUAL




